
Transporte de agua

Food and Beverages
SOLUTIONS, TECHNOLOGY AND EQUIPMENT FOR WATER SUPPLY, PROCESS LINES 
AND WASTE WATER



2

At Xylem, our main objective is to help our 
clients solve the most challenging water-related 
problems. We offer solutions, technology and 
equipment that allow water to be transported 
to wherever it is needed, treating it and making 
it drinkable, or adapting it for various industrial 
processes, and purifying it to reuse or return to 
the environment safely.

For over a century, Xylem’s well-known 
global brands have supplied the water 
market in more than 150 countries.

Committed to providing excellent support 
to our customers, at Xylem we offer the 
food and beverage industry a powerful 
[...]
As a leading global water technology company, Xylem is expert when it 
comes to water supply. Our solutions, technology and equipment allow 
us to transport water to where it is needed, treating and adapting it to the 
different production process requirements within the food and beverage 
industry. 

Our high-efficiency motor pumps provide reliable and cost-effective 
water transport operations, and our UV equipment ensures that 
ingredient water is effectively disinfected before being used in the 
production process. Our ozone equipment pre-oxidises water to facilitate 
the elimination of iron and manganese in later filtration processes, which 
can operate with our false bottoms specifically designed for open gravity 
filtration systems. 

Xylem ‘s range of solutions provides the following benefits for your daily 
water supply operations: 

• Highly efficient use of resources 

• Operational reliability

• Minimal energy consumption 

The solutions, technology and equipment provided by Xylem offer the 
consistency, quality and efficiency that your production plant needs for its 
water supply, to deliver a continuous, safe and profitable production.



15

Featured Products

Single-stage axial suction pumps - e-NSC series

With a new high-efficiency hydraulic design offering Minimum Efficiency Index (MEI) 
values, well above the level required by the 2015 ErP Directive, and equipped with 
motors Class IE3, the e-NSC series pumps allow us to provide more efficient pumping 
solutions with the maximum possible energy savings. They cover flow capacities up 
to 1,800 m³ / h and discharge heights up to 120 m. The body construction materials 
available are cast iron, ductile iron, 1.4401 / 1.4408 stainless steel and Duplex 1.4517. 
The construction materials available for the impeller are cast iron, bronze, 1.4401 
/ 1.4408 stainless steel and Duplex 1.4517. They can be supplied in the following 
versions: free shaft pump, hydraulic part coupled to a standard motor using a rigid 
coupling, and a design on a bed with a hydraulic part coupled to a standard motor 
using a flexible coupling.

Multi-stage vertical pumps - e-SV series

A new generation of multistage vertical pumps offering exceptional performance and 
reliability, for transporting small and medium volumes of water from different sources. 
Its new hydraulic design, in combination with IE2 class motors, provides pumping 
solutions with high energy efficiency. They cover flow capacities of up to 160 m³ / h 
and discharge heights of up to 330 m. The available construction materials are AISI 
304 and AISI 316 stainless steel.

Multi-stage axial suction pumps - e-HM series

With a sturdy design, state-of-the-art hydraulics and IE3 class motors, the e-HM 
series pumps provide reliable and highly energy-efficient pumping solutions for the 
transport of small volumes of water from different sources. They cover flow capacities 
of up to 29 m³ / h and discharge heights of up to 160 m. The available construction 
materials are AISI 304 and AISI 316 stainless steel. For some models the impeller is 
supplied in Noryl.

Large size MP and MPA multistage pumps - Vogel series

The Vogel series MP and MPA Large size multistage pumps are specifically designed 
for water transport applications, where high flow rates and high discharge heights are 
required. They are ideal for use in refrigeration circuits, boiler feed, condensate hand-
ling, water spray systems, reverse osmosis and ultra filtration membrane feed. They 
cover flow capacities of up to 340 m³ / h and discharge heights of up to 500 m.

Variable frequency drives and intelligent control systems - Hydrovar 

These are not only variable frequency drives that can be mounted directly on the 
pump motor,  but also intelligent control systems that are precisely adapted to the 
needs of the operation, simultaneously offering a multitude of advantages for both 
the user and the pumping system. For powers from 1.5 to 22 kW they are supplied for 
direct mounting on a motor, and for powers from 30 to 45 kW they are supplied for 
wall mounting.



16

UV equipment - Spektron series

The series is certified by international organizations such as ÖNORM (Austria) and 
DVGW (Germany), also validated according to the US EPA UV Disinfection Guidance 
Manual (UVDGM), suitable for disinfection of medium and large flows of ingredient 
and process water. The Spektron series UV units incorporate highly efficient ECORAY 
amalgam lamp technology with high durability, incorporating optimised hydraulics by 
installing the OptiCone flow distribution system inside the reactors. Optionally, they 
can be supplied with a power regulation system to adjust the energy consumption 
to specific disinfection requirements, and with an automatic cleaning system for the 
quartz liners, to improve operation at low UV light transmission values. They admit a 
maximum flow of 4,150 m³ / h.

Ozone Equipment - GSO series
The GSO Series of Ozone Generators are ideal for oxidation and disinfection 
applications of ingredient and process water. They have a compact design, low 
installation and maintenance requirements, are capable of continuous operation, 
and offer very high ozone concentration yields with very low energy consumption. 
Additionally, they allow monitoring and displaying of the system’s operating 
parameters to achieve safe and reliable operation. The result is maximum ozone 
production, minimal operating costs, and unmatched reliability. Fed with oxygen they 
can obtain ozone productions from 20 to 320 g / h, depending on the model.

Cartridge filters - series 61 and 64 

Manufactured from AISI 316L stainless steel, with electropolished interior and exterior 
finish, the 61 and 64 series cartridge filters are available for the installation of 3, 5, 10 
and 15 conventional filter cartridges of up to 40 inches in length. Within the 61 series, 
models can also be supplied with the capacity to install 18, 19 and 22 conventional 
filter cartridges of up to 40 inches in length. Depending on the model, they accept 
a maximum operating pressure of 6, 7 or 10 bar and can be supplied with a head 
closure system using a Rathmann type clamp or folding claws. Series 61 equipment 
incorporates 180 ° inlet and outlet connections, it is supplied without feet, and has 
universal seat cups that allow the installation of filter cartridges with DOE, Code 3, 
and Code 8 ends. Series 64 equipment incorporates 90 ° inlet and outlet connections, 
it is supplied with legs, and has universal seat cups that allow the installation of filter 
cartridges with DOE, Code 3, and Code 8 ends. Series 64 cartridge filters can also be 
supplied with couplings that allow the installation of filtering cartridges with Code 7 
ends. The design and manufacture of both series, is in compliance with the European 
Pressure Equipment Directive PED 97/23 / EC.

Filter cartridges - series SWRO.Zs 

Manufactured from 100% melt blown polypropylene, multi-layered design and 
incorporating Z.Plex technology, SWRO.Zs series filter cartridges are the ideal solution 
for water filtration operations for the protection of reverse osmosis membranes. They 
are available with retention characteristics of 1 and 5 microns nominal and in lengths 
of 40 and 50 inches. They meet the requirements of NSF / ANSI Standard 61, and the 
polypropylene used for their manufacture is certified for contact with food products in 
accordance with US FDA 21CFR 177.1520 and EU Plastics Regulation No. 10/2011.



17

Compact reverse osmosis equipment from the PRO EU series 

Compact reverse osmosis equipment for brackish water treatment with permeate 
production capacities from 8 to 112 m3 / h. They include high pressure pumps, 
cartridge filters, power supply and control cabinet with Siemens S7- 1200 PLC and 
TP 277 touch screen, Ethernet communication, the option to display instrumentation 
information with 4-20 mA output on own instruments or on the touch screen and the 
option of washing the membranes with 100% permeate using the clean in place (CIP) 
tank in case of a sudden stop. Standard brackish water membranes can be installed, 
with low energy consumption and high performance filtration.

Reverse osmosis membranes - OSMO BEV series

Designed to provide a very high level of total dissolved solids (TDS) removal 
in brackish water with low energy consumption, OSMO BEV reverse osmosis 
membranes produce treated water with lower levels of hardness , alkalinity, sodium 
and chlorides. They are ideal for obtaining ingredient water for the manufacture 
of carbonated soft drinks and products with or without a very low sodium content. 
Construction materials are certified to NSF / ANSI Standard 61.

Dosing skids and dosing pumps 

Complete, custom designed, dosing systems specially indicated for use in 
applications for water supply, such as reverse osmosis treatment or boiler feeding. 
These are robust devices allowing precise and consistent dosing of chemical 
products, such as sodium metabisulphite, acids, antifouling, caustic soda, corrosion 
inhibitors, coagulants and floculants among others, with flow rates from 50ml / h to 
5.5m3 / h.. They can also be supplied for dosing food additives. They incorporate 
dosing pumps of the OBL brand (IDEX Group) that can be electromagnetic, piston, 
mechanical diaphragm or hydraulic diaphragm.

MagFlux flowmeters 

MagFlux bi-directional, electromagnetic flowmeters for conductive liquids are 
available with carbon steel or stainless steel housing and flanges, with internal 
coatings of hardened rubber, soft rubber or polytetrafluoroethylene(PTFE). They 
are manufactured using the latest microprocessor technology to ensure accurate 
measurements. They are available in a wide range of sizes (DN 15 / 1/2 “to DN 
1200/48”) with EN or ANSI flanges and with a wide variety of installation possibilities 
(sensor-converter-display).

Sensolyt 700 and SensoLyt 700 IQ sensors for pH / ORP measurement

A system for continuous pH / ORP measurement with high reliability and safety. 
These are advanced engineering instruments consisting of a submersible body, with 
a preamplifier and a combined pH or ORP electrode. Used in conjunction with our 
range of monitors, these sensors form a robust measurement system incorporating 
the highest technology in accuracy and immunity to EMC noise. The digital 
technology incorporated in the SensoLyt 700 IQ sensors allows the calibration values 
to be stored directly in the sensor itself, so the calibration process can be carried out 
in the laboratory, before placing the electrode in its field location.

Featured Products



18

Xylem process linesXylem offers...
Treatment
Tubular membranes for 
ultrafiltration, nano-filtration 
and reverse osmosis.

Spiral membranes for 
ultrafiltration, nano-filtration 
and reverse osmosis.

Cartridge filters 

Bag filters 

Filtering cartridges

Filtering bags 

Dosing pumps 

Dosing skids

At Xylem we have solutions, technology and equipment for the treatment 
of food liquids, which allow us to adapt raw materials, intermediate 
products and finished products to the increasingly high quality 
requirements demanded by the food and beverage industry. 

Our ultrafiltration tubular membranes provide clarified fruit juices as a pre-
feeding step for concentration stages by evaporation. Our cartridge filters 
allow the removal of diatomaceous earths and yeasts present in beer, 
after clarification with precoated filters. Our UV equipment is capable of 
reducing the microbiological contamination present in sugar syrups, and 
our ozone equipment ensures aseptic drink filling. 

Our accumulated experience in multiple applications for the treatment 
of raw materials, intermediate products and finished products, enables 
us to offer reliable, efficient solutions completely adapted to the specific 
problems that can arise when processing food liquids.



19

Featured products

Tubular PCI membranes

These are especially recommended for those clarification applications where the 
liquid to be processed has a high viscosity and / or contains high concentrations 
of suspended solids. Additionally, the level of pretreatment required in operations 
involving this type of membrane is minimal. Up to 22 different types of membranes 
can be supplied for ultrafiltration, nano-filtration and reverse osmosis applications. 
Configurations for module B1, A19 and A37 are available. In the first case, 18 
individual tubular membranes are installed inside the module, and in the other 
two cases, packages of 19 and 37 tubular membranes, previously formed with the 
corresponding heads, are installed respectively inside the module. It is an ideal 
solution for obtaining clarified fruit juices, before starting the concentration by 
evaporation stages that come later in the process line.

Series 62 cartridge filters 

Manufactured from AISI 316L stainless steel, the Series 62 Cartridge Filters are 
available for installation of 3, 5, 10, 12, 15, 18, 19, 22, 24, 30 and 40 Conventional 
filter cartridges of up to 40 inches in length. Models with a capacity of up to 22 
filter cartridges are supplied with an electropolished surface finish, both inside 
and out, and models with a capacity of 24 to 40 filter cartridges are supplied with a 
surface finish that has been stripped and passivated inside and blasted  with glass 
micro spheres on the outside. Depending on the model, they accept a maximum 
operating pressure of 6, 7 or 10 bar, and can be supplied with a head closure system 
using a Rathmann type clamp or folding claws and incorporate the inlet and outlet 
connections located at 90 ° or 180 °. All models have an operating temperature range 
from -10 ° C to 150 ° C. They are supplied with legs and have universal seat cups that 
allow the installation of filter cartridges with DOE, Code 3 and Code 8. The design 
and manufacture of the equipment complies with the European Pressure Equipment 
Directive PED 97/23 / EC and the ATEX Directive 94/9 / EC, level CE Ex II 2 GD c 
X. The cartridge filters of series 62 can be customised to suit the specific technical 
requirements of particular applications.

Series 73 sanitary cartridge filters 

Manufactured from AISI 316L stainless steel and incorporating an internal surface 
finish with a roughness Ra ≤ 0.8 microns, the Series 73 sanitary cartridge filters are 
available for installation of 3, 5,  8 and 12 conventional filter cartridges of up to 30 
inches in length. They accept a maximum operating pressure of 10 bar, and they 
are supplied with a clamp head closure system and incorporate Tri-Clamp inlet and 
outlet connections located at 180 °. All models have an operating temperature range 
from -10 ° C to 150 ° C, and they are supplied with legs and have seat cups allowing 
the installation of filtering cartridges with Code 7 ends. The equipment design and 
manufacture complies with the European Pressure Equipment Directive PED 97/23 / 
EC and the ATEX Directive 94/9 / EC, CE level Ex II 2 GD c X.



20

Filter cartridges - Zcore series

Manufactured from 100% melt-blown polypropylene, with a multi-layer design, 
incorporating Z.Plex technology and a separate central core, the ZCore series of 
filter cartridges are the ideal solution for a multitude of filtering operations aimed at 
ensuring the quality of raw materials, intermediate products and finished products. 
They are available with retention characteristics from 0.5 to 200 microns nominal, and 
in lengths from 10 to 40 inches. They can be sanitized with hot water at 95 ° C for a 
maximum time of 2 hours, as long as a pressure difference of 1.0 bar is not exceeded. 
They meet with the requirements of NSF / ANSI Standard 61 and the polypropylene 
used for their manufacture complies with US FDA 21CFR 177.1520 and EU Plastics 
Regulation No. 10/2011. They can be supplied with a wide variety of coupling 
options.

Filter Cartridges - Absolute.Za series 

Absolute.Za series filter cartridges are recommended for those filtration operations 